
1X70PT 196cc Engine



TABLE OF CONTENTS

1X70PT General Assembly 3.....................................................................................................................................

Page 2 of 8



1X70PT General Assembly

1X70PT 196cc Engine

Page 3 of 8 1X70PT 196cc Engine



1X70PT General Assembly

Ref
Number

Part
Number

Part Description Context Notes Quantity

1 710-04916 BOLT M6-1 x 14 GR8.8 13

2 951-14609 VALVE COVER 1

3 951-11551 VALVE COVER GASKET 1

4 951-11606 ROCKER ARM ASSEMBLY 2

5 951-16027 PUSH ROD GUIDE 1

6 951-12000 INTAKE VALVE SPRING RETAINER 2

7 951-12116 VALVE SPRING 2

8 921-04237 INTAKE VALVE SEAL 1

9 951-15669 EXHAUST VALVE 1

10 951-14099 INTAKE VALVE 1

11 710-06200 SCREW M8 x 54 GR10 4

12 712-05015 HEX NUT 2

13 951-15566 MUFFLER SHIELD 1

14 951-10403 MUFFLER 1

15 751-18913 HEAT SHIELD 1

16 710-04915 BOLT M6-1 x 12 GR8.8 4

17 751-19610 MUFFLER GASKET 1

18 710-05094 STUD M6-1 x 95 2

19 951-14437 SPARK PLUG 1

19 490-250-
C014

Cub Cadet SPARK PLUG-F5RTC Retail Packaged
Part

19 490-250-
M014

Genuine Factory Parts SPARK PLUG
(14437)

Retail Packaged
Part

20 951-16028 CYLINDER HEAD 1

21 951-14826 CARBURETOR STUD-M6 x 87 2

22 951-11254 CARBURETOR INSULATOR GASKET 1

23 951-15671 CARBURETOR INSULATOR 1

24 721-06101 Carburetor Gasket 2

25 651-07415 CARBURETOR 1

1X70PT 196cc Engine

Page 4 of 8 1X70PT 196cc Engine



26 951-14422 CHOKE TEMP CONTROL BRACKET
GSKT

1

27 908-05251 AIR FILTER BRACKET 1

28 951-14419 AIR FILTER BASE GASKET 1

29 712-05015 HEX NUT 2

30 731-20531 AIR FILTER BASE 1

31 951-15245 AIR FILTER 1

31 490-200-
C065

Cub Cadet AIR FILTER Retail Packaged
Part

31 490-200-
M065

Genuine Factory Parts AIR FILTER Retail Packaged
Part

32 931-13119 AIR FILTER COVER 1

33 735P05218 PRIMER HOSE 1

34 921-04257 CYLINDER HEAD GASKET 1

35 715-04108 DOWEL PIN 2

36 951-16026 PUSH ROD 2

37 951-14432 TAPPET 2

38 951-14317 PISTON RING 4PC SET 1

39 951-11632 PISTON PIN SNAP RING 2

40 751-19648 PISTON 1

41 951-11633 PISTON PIN 1

42 951-05539 CONNECTING ROD ASSEMBLY 1

43 712-04276 ACORN NUT 3

44 951-05360 RECOIL STARTER ASSEMBLY 1

45 631-05436 ENGINE SHROUD W/O IGNITION
SWITCH

1

46 951-14397 STARTER/SHROUD REAR STUD 2

47 951-14398 STARTER/SHROUD FRONT STUD 1

48 651P05182 FUEL CAP ASSEMBLY 1

49 931-10290 FUEL TANK NUT 1

50 951-14406 FUEL TANK UPPER GROMMET 1

51 731-20471 FUEL TANK 1

Ref
Number

Part
Number

Part Description Context Notes Quantity

1X70PT 196cc Engine

Page 5 of 8 1X70PT 196cc Engine



52 951-12296 FUEL FILTER 1

52 490-202-
M006

Genuine Factory Parts FUEL FILTER Retail Packaged
Part

53 951-11700 HOSE CLAMP 2

54 735-05053 FUEL HOSE 1

55 712-04287 FLYWHEEL NUT 1

56 951-14401 FLYWHEEL 1

57 951-11596 CRANKSHAFT SEAL 1

58 710-04918 BOLT M6-1 x 20 GR8.8 1

59 951-11622 FLEXIBLE CLAMP 1

60 925-07165 IGNITION COIL ASSEMBLY 1

61 710-04919 BOLT M6-1 x 25 GR8.8 2

62 951-14597 ENGINE BRAKE COVER PLATE 1

63 751-19649 CRANKCASE 1

64 951-14404 BREATHER COVER PLATE 1

65 951-14405 BREATHER GASKET 1

66 732-04718 BREATHER VALVE SPRING 1

67 951-11614 BREATHER VALVE 1

68 951-11730 BREATHER SCREEN 1

69 751-19613 AIR VANE COVER 1

70 951-05177 VENTED PRIMER ASSEMBLY 1

71 932-05566 ENGINE BRAKE SPRING 1

72 951-05530 ENGINE BRAKE ASSEMBLY 1

73 951-15678 BREATHER HOSE ASSEMBLY 1

74 736-04440 WASHER 1

75 732-05188 THROTTLE LINKAGE SPRING 1

76 951-15677 THROTTLE LINKAGE 1

77 951-11621 GOVERNOR ARM SHAFT 1

78 951-11902 GOVERNOR SEAL 1

79 714-04078 COTTER PIN 1

Ref
Number

Part
Number

Part Description Context Notes Quantity

1X70PT 196cc Engine

Page 6 of 8 1X70PT 196cc Engine



80 951-05160A GOVERNOR ARM ASSEMBLY 1

81 751-19650 GOVERNOR SPRING 1

82 751-19651 Variable Speed Control Assembly 1

83 708P05343 VARIABLE SPEED CONTROL COVER 1

84 951-15681 CRANKCASE COVER GASKET 1

85 715-04096 DOWEL PIN 1

86 715-04096 DOWEL PIN 1

87 951-11369 BEARING 1

88 751-19652 Crankshaft Assembly 1

89 951-10307 FLYWHEEL KEY 1

90 951-15795 CAMSHAFT ASSEMBLY 1

91 951-11609 GOVERNOR GEAR MOUNTING
PLATE

1

92 951-05336 GOVERNOR GEAR/SHAFT
ASSEMBLY

1

93 736-04491 THRUST WASHER 1

94 951-15685 CRANKCASE COVER 1

95 951-15686 LOWER CRANKSHAFT OIL SEAL 1

96 710-04943 BOLT-M6-1 x 28 GR8.8 7

97 710-04980 BOLT M6-1 x 35 GR8.8 1

98 951-05540 OIL DIPSTICK ASSEMBLY 1

99 921-04795 O-RING 1

100 921-04697 O-RING 1

101 710-04906 OIL DRAIN PLUG 1

102 951-10351 SPARK ARRESTOR 1

103 710-04983 SCREW M3.5 x 9.5 1

a Throttle Shaft 1

b Idle Jet Assembly 1

c Carburetor Body 1

d 711-06043 HINGE FLOAT PIN 1

e 793P00165 NEEDLE VALVE 1

Ref
Number

Part
Number

Part Description Context Notes Quantity

1X70PT 196cc Engine

Page 7 of 8 1X70PT 196cc Engine



f 732P05251 NEEDLE VALVE SPRING 1

g 731P09132A FLOAT 1

h 721-04710 FLOAT BOWL O-RING 1

i 908-05001 FLOAT BOWL 1

j 721-04709 FLOAT BOWL GASKET 1

k Fuel Bowl Mounting Bolt 1

l Fuel Drain Plug 1

m Fuel Drain Plug Gasket 1

n Main Jet 1

o Emulsion Tube 1

p 951-12019A PRIMER HOSE 1

q Idle Mixture Screw 1

r Idle Speed Adjusting Screw 1

s Throttle/Choke Shaft Fiber O-Ring 1

t Screw M3×6 Throttle Plate 1

u Throttle Plate 1

Ref
Number

Part
Number

Part Description Context Notes Quantity

1X70PT 196cc Engine

Page 8 of 8 1X70PT 196cc Engine


	1X70PT 196cc Engine

